
1 
 

 

STATUS REPORT 

 OF THE PROGRESS ACHIEVED IN IMPLEMENTATION OF CEPI 

ACTION PLANS - KARNATAKA 

CENTRAL POLLUTION 

CONTROL BOARD 
SOUTH ZONAL OFFICE 

BENGALURU 

1. Background:   

 

A Comprehensive Environmental Pollution Index (CEPI) is a rational number developed to characterize the environmental quality at a 

given location following the algorithm of source, pathway and receptor. The index captures the various health dimensions of 

environment including air, water and land.  Central Pollution Control Board (CPCB) in collaboration with Indian Institute of 

Technology (IIT), Delhi had carried out comprehensive environmental assessment of 88 prominent industrial clusters based on 
[...]
monitoring system as 

per directions of 

CPCB/SPCB 

Complied.  Purchase order has been placed and informed that Installation and commissioning will be completed 

by September, 2015. Needs to be verified.  

viii Control of fugitive 

emission at cast house 

blast furnace 

Not 

Complied 
 The project has already been taken up by the unit. Status need to be assessed.  

ix The industry shall go 

for ISO-14001 

certification and shall 

submit time bound 

action plan for the 

same 

Complied  The Environment Management System as per ISO 14001-2004 standard was implemented during 

2012. The EMS recertification done during March 2015 and valid till 2018. 



8 
 

C Other Informations for CEPI evaluation 

S. No Description Status 

1 Sewage Management The city is having population of 1.5 Lakhs as per 2011. The city is divided into 35 wards. Only 75% of 

the underground drainage (UGD) work is completed in 13 wards and 16 wards coming under MPM and 

VISL colony. No work has been taken up in the balance 6 wards. In this regard, DPR work is entrusted 

to KUWS &DB authorities. Under the NRCP funding STP – Waste Stabilization Pond (WSP) 

constructed for 5.83 MLD. But presently this system is not in operation, there is no sewage at WSP.  

The entire sewage generated from the Bhadravati is ending at river. During last LAC, the authorities 

were requested to submit the details about sewage generation, treatment and discharge.  

 

2. Solid Waste Management 

(SWM) 
 The total amount of solid waste generated in the city about 53 tonnes per day. Total amount of waste 

collected by CMC is about 42 tonnes per day, which is disposed in solid waste dumping site at 

Hiriyur village with a total area of 19.4 acres, which is about 6 Kms away from Bhadravati.  About 
10 TPD solid waste is generated from MPM and VISL colony.  

 SWM Cess collection started since April 2015. 

 Presently door to door collection being done.  

3. Status of adequacy of 

CETPs/FETPs/CHWTSDF

s and their compliance of 

stipulated norms for the 

CPA. 

 No CETPs/FETPs/CHWTSDFs existing in Bhadravathi. 

 One CBMWTSDF i.e M/s Shushrutha Bio-Medical Waste Management Society is located 

about 5kms away from Bhadravathi town, CPCB has issued direction under Section 5 of EPafor 

its compliance w.r.t. source emission.  

 The industries located in the cluster have got their own ETPs and are being regularly monitored 

by KSPCB.  

 The Hazardous wastes generated by the industries are sent to Common Facility at Dabaspet for 

treatment and landfilling. 
 

3.2 MANGALORE - BAIKAMPADY INDUSTRIAL CLUSTER, KARNATAKA 

 

Baikampady Industrial Cluster, Mangalore is located in Dakshina Kannada District of Karnataka State. Mangalore is an important city situated on 

the west coast. The city is an administrative, commercial, educational and industrial center. An all-weather port is located in Mangalore and is the 

only major port of Karnataka. The topography of the city is from plain to undulating with four hilly regions natural valleys within the city. The 

ambient temperature varies from 17oC to 37oC. The annual precipitation is about 4000mm. The cluster area is surrounded on the West by Arabian 

Sea, Eat by Kunjathbail, South by Mangalore city and North by Surathkal. The major rivers Gurupura is located adjacent to the boundary of 

Baikampady Industrial cluster & Nethravathi is located at a distance of 20 km from the cluster area towards south. The major source of water to the 

Industrial Cluster is from Nethravathi river and bore wells. The Baikampady Industrial Cluster is spread over in an area of about 30 Sq.KM which 

includes 450 acres of Baikampady industrial area developed by Karnataka State Industrial Area Development Board (KIADB). The Baikampady 



9 
 

industrial area is having 304 operating industries namely major refinery, storage of crude and finished petroleum products, LPG storage & bottling, 

fertilizer plant, Pharmaceutical industry, Brewery, Edible oil processing units, Sea food processing units, lead refining unit, cashew processing 

units, paint & dispersion unit, Iron ore pelletization plant and pig iron plant apart from few engineering, fabrication, plywood plants and ready mix 

plants. The category wise details of industries are depicted below: 

 

Industries operating at Baikampady Industrial Cluster: 

 Red Orange Green Total 

Large 11 03 05 19 

Medium 03 10 13 26 

Small 35 30 194 259 

Total 49 43 212 304 

Presently, there are five major 17 category industries located in the cluster. The major industries which are in operation within Baikampady 

industrial cluster are:  

1. Mangalore Refineries & Petrochemicals Ltd (MRPL), Kuthethur 

2. BASF India Ltd.,Bala 

3. Mangalore Chemicals & Fertilizers Ltd.,Panambur 

4. Sequent Scientific Ltd.,Baikampady Industrial Area 

5. Kudremukh Iron Ore Company Ltd (Pellet Plant), Panambur 

6. GWASF Quality Castings Pvt Ltd., Baikampady Industrial Area 

7. New Mangalore Port Trust (NMPT), Panambur 

8. United Breweries Ltd., Baikampady Industrial Area 

9. Ruchisoya Industries Ltd., Baikampady Industrial Area 

10. Rajshri Packagers Pvt. Ltd., Baikampady Industrial Area 

11. Blue water Foods & Exports Pvt. Ltd., Baikampady Industrial Area 

12. Kalimiya Exports, Baikampady Industrial Area 

13. Total Gaz Ltd., Baikampady Industrial Area 

14. Bharath Petroleum Corporation Ltd (BPCL LPG Filling plant),  

15. Bharath Petroleum Corporation Ltd (BPCL), (Coastal Installation),  

16. Indian Oil Corporation Ltd (IOCL).,Panambur 

17. Hindustan Petroleum Corporation Ltd (LPG Import Facility),  

18. Hindustan Petroleum Corporation Ltd (HPCL POL Terminal),  

19. Eshwari Metal Industries, Baikampady Industrial Area 

 

 
 

 Declaration as CPA: Baikampady Industrial Cluster, Mangalore declared as critically polluted area with a CEPI score of 73.68 vides MoEF 

office Memorandum No. J-11013/5/2010-1A.II (i) dated 13.01.2010. As per the direction of MoEF, Action Plans were developed for the 

enhancement of pollution control measures to bring down the prevailing pollution loads and CEPI score. The step-wise follow-up 

actions taken are as follows: 
 

3.2.2 Constitution of Local Area Committee(LAC) for Mangalore 

  

The Karnataka State Pollution Control Board (KSPCB) has constituted the Local Area Committee (LAC) for Mangalore under the 

Chairmanship of Director, NITK, Surathkal. As on date, the Regional Office, Mangalore has conducted seven review meetings at a 

regular interval to review the status of implementation of CEPI action plans. The tenure of LAC got expired on March, 2015. As per 



10 
 

the advice of CPCB, the KSPCB has re-constituted LAC on 27th June, 2015. Further the tenure of this committee is valid for the 

period up to 31st March, 2017. 
3.2.3 Status of Industries Action Plan : There are five numbers of industries (17 category) located in 10 Sq. Km area of Baikampady Industrial 

Cluster, Mangalore, viz. 

A BASF India Ltd, Bala Village 

M/s BASF India Ltd, is manufacturing the following:  Dyes (2,225 TPA), Dispersions (70,000 TPA), Micronutrient (15,000 TPA), Automotive 

Coatings (13,000 TPA), Construction Chemicals (94,000 TPA). 

     ACTION PLANS STATUS  OBSERVATIONS / REMARKS 
i Installation of diffused 

aerator system for 

biological treatment 

Complied  The ETP comprises Primary -Chemical, Secondary -Biological and tertiary treatment system – 

filtration system. The unit has installed diffused aeration system for the treatment of effluent. 

The unit is discharging its treated effluent (800 M3/Day) in to sea for sea disposal. The DO, 

Flow rate, Temperature are monitored with online measuring.  

            
                                  DO Meter                                 Flow Meter 

 
ii Installation of 

Scrubber for monomer 

storage tanks to 

control fugitive 

emissions 

Complied  Packed column scrubber installed in the monomer tank farm for scrubbing the vent gases 

emanating from the storage tanks during the unloading of raw materials into the storage tank. 

Scrubber contains a packed bed with the circulation of diluted caustic solution as scrubbing 

medium. Caustic with 2-3% strength is used with pH value above 10. The connecting lines 

from tank to scrubber are provided with Flame arrestor. 

 



11 
 

 Installation of Packed Scrubber 

 

LEL detectors:  The unit has installed LEL detectors at strategic locations to identify the 

leakage of Butadiene if any. This is linked to our distributed control System (DCS). 
iii Planting of 1000 

saplings 

Complied  The unit has planted 35,000 trees in 60 acres of land, which is earmarked to cover 33% of area 

for green belt development.  
Iv Installation of filter 

press 

Compiled The volume of sludge generated is high and volume reduction is done by installing filter press, 

drying to reduce the moisture and disposed to Cement plants for co-processing.  
V Water auditing 

through competent 

agency 

Compiled The water auditing was conducted by TERI and suggestions are implemented.  

Vi Recycling of treated 

effluent besides 

installation of MEE 

Not 

complied.  

The total effluent discharge will be about 822 KLD against the consented quantity of 850 KLD. 

The LAC insisted to explore the possibility of recycling / reutilization of treated effluents. 

 

 

 

B.  Sequent Scientific Ltd., Baikampady 

 

M/s Sequent Scientific Ltd is a Basic Drugs and Pharmaceutical Manufacturing unit located in industrial area. The unit has its own 

incinerator for the incineration of hazardous wastes. Unit has installed closed loop system for handling of solvent and has solvent 

recovery plant. The unit is directed to do regular monitoring of VOC.  

 

 



12 
 

 ACTION PLANS STATUS  OBSERVATIONS / REMARKS 
i Monitoring of VOCs Complied  The unit has purchased handy sampler (Entry RAE) for total VOC measurement and started 

monitoring total VOC. On the day of monitoring the total VOC measured was 6 ppm.    

Handy VOC sampler 
ii Monitoring of 

Incinerator stack as 

per bulk drug industry 

Under 

progress 

As per the CPCB direction online monitoring system for the incinerator stack is under 

commissioning. KSPCB has directed to carry out monitoring of stack emission as per the bulkd 

drug industrial standards.   
iii Improve the operation 

of WWTP & 

installation of flow 

meters at strategic 

locations 

Compiled The unit has installed flow meters as per suggestions of LAC.  

iv Installation of 

Multiple Effect 

Evaporator (MEE) 

Under 

progress 
 Existing force draft evaporator has been upgraded by the unit, need to be assessed. 

 The status of installation of MEE to be assessed.  

 
v Water auditing 

through external 

agency 

 

 

Under 

progress 
 Water audit would be completed by September 2015. The status to be reviewed in next 

LAC meeting.  

3. Mangalore Refineries & Petrochemicals Ltd., Kuthethur  
 ACTION PLANS STATUS  OBSERVATIONS / REMARKS 
i ETP with RO plant complied Phase I & II : The  Phase I & II ETP consists of Free Oil Removal Section ( Tilted Plate 

Interceptor), Chemical Treatment section for removal of hydro carbons, sulphides, 
phenols and emulsified oils, Biological treatment (ASP) section for removal of BOD, 
COD etc), Tertiary filtration (DMF) for removal of Suspended solids etc. 



13 
 

 
Phase III: The Phase III ETP consists of primary (API, TPI, DAF), secondary 
(Sequential Batch Reactor & Membrane Bio Reactor) followed with Reverse Osmosis 
treatment.    
 
Mode of Disposal of Effluent: Treated Effluent is being discharge to Sea at a distance 
of 700 m inside and at a depth of 6.5 m off Chithrapur Beach. 

ii Condensate Recovery 

System  - 2 units 

Complied  It is informed that condensate from re-boiler, steam heater are recovered and condensate from 

several steam traps in process unit collected together and pumped to condensate heater. There 

are 2 nos of Crude Distillation Units (1& II), where steam traps (Flash Steam Recovery 

System) are provided to recover the condensate, the rate of recovery is about 3 T/Hr.  

Condensate Recovery System at CDU –1 is commissioned during October 2011, and 

commissioning at CDU -2 is in progress. 

 
iii Installation of 

Continuous Ambient 

Air Quality 

Monitoring System 

Complied M/s MRPL has commissioned 2 Nos of Continuous Air Quality Monitoring Systems 

(CAAQMS) and 7 nos of Ambient Air Quality Monitoring Stations. The number of parameters 

monitored are 10 at CAAQMS –II, and 4 at CAAQMS-I.  

iv Installation of sulphur 

pastillation unit for 

phase III 

complied M/s MRPL has installed 3 trains of sulphur pastillation unit for Phase III of 185 T/D each. The 

performance need to be assessed by the committee.  

v Planting of 10,000 

saplings 

Under 

progress 

M/s MRPL awarded the work to Karnataka Forest Department for 45,000 saplings (Secondary 

nursery), which are grown at Forest Department site, will be shifted to MRPL complex. After 

Phase III the total plantation area will be 344.8 acres. 

 
vi Installation of flow 

meters for keeping a 

record of quantity of 

treated effluent into 

sea and to conduct a 

proper water audit 

Complied.  The unit has installed flow meters and the meters are calibrated periodically. 

 



14 
 

through competent 

agency 
vii Time bound action 

plan for sludge 

management 

Not fully 

complied. 

Oily sludge is being treated in closed bioremediation installed in Phase-III ETP. Usage of  

Oily sludge in delayed coker unit need to be assessed by the committee. . 

viii Study on Ground 

water movement 

through NGRI 

Complied Total 13 watersheds falls under entire MRPL complex and their water movement has been 

studied by NGRI. Final report submitted by NGRI to MRPL. The recommendations to be 

implemented by MRPL/ KSPCB.  

 

4. Mangalore Chemicals & Fertilizers ltd., Panambur 
 ACTION PLANS STATUS  OBSERVATIONS / REMARKS 
i Changeover of fuel 

from Naphtha and 

Furnace oil to Natural 

Gas and Re Liquefied 

Natural Gas 

Partially 

complied  
 MoEF&CC has granted EC for the project and CFE from KSPCB is also obtained. 

 Engineering studies for conversion of feed stock and fuel to gas is completed. 

 Detailed engineering study is in progress.  

ii Planting of 4000 

saplings 

Complied  M/s MCF informed that 5000 sampling done in 2011 -12, in the total green belt area of 55 

acres and planned for additional 5000 sampling. The total built up area is 75 acres.  

 
iii Installation of 

CAAQM data display 

Board in front of the 

factory gate 

 

 

 

complied The unit has installed display board in May 2013. 

5. Kudremukh Iron Ore Company Ltd (KIOCL), Pamanbur 

 
 ACTION PLANS STATUS  OBSERVATIONS / REMARKS 
i Up gradation of the 

existing STP with 

latest technology 

Complied The STP of 80 KLD with Membrane Bio Reactor technology has been commissioned in March 

2013. Daily average of sewage treatment is 50 KLD. The treated sewage is confirming to 

KSPCB norms and the same is being recycled in filtration & grinding process. 



15 
 

ii Installation of ETP for 

treatment of effluent 

generated from 

Desulph urisation 

plant of CPP 

Complied  The M/s KIOCL has submitted revised action plan to treat CPP flue gas desulphurization 

scrubbed effluent in place of installation of ETP. The revised action plan is to switch over to 

low sulphur oil furnace oil (sulphur content <2% Max) in place of furnace oil with sulphur 

content 3.2% Max in CPP. As per revised action plan, the CPP is presently operated with low 

sulphur furnace oil from 30.4.2012. 
iii Asphalting of all 

internal roads 

complied  Dense Bitumen Macadam Road for 350 M X 5 M is completed. The unit informed that 

concretization of roads of 400 m and dry fog system is completed. The unit have installed mist 

type water sprinkler.     
iv Providing of closed 

sheds for raw material 